:

o

© elunibe e

1. Suspension System

FACTORY PART

NO. ICEBEAR PART NO. NO. CHINESE NAME English Name QTY
@ PAD125-1F-A-001 156010101L0 LEHTR S 2% Up—side front suspenssion, Left 2
@ PAD125-1F-A-002 156010101R0 F IR Up—side front suspenssion, Right 2
® PAD125-1F-A-003 15601010200 JE R A Rear shock 1
@ PAD125-1F-A-004 GB5787TM104501 |75 fHiZ: == THI WA Rolt, flanged 1
® PAD125-1F-A-005 GB5787TM10105501| 7 ff137: = THI W% Rolt, flanged 1
® PAD125-1F-A-006 GBT6187TMI01201 |7 ff1¥Z: == THI B SR WA ) Nut, flanged locking 2




2. Engine System

NO. ICEBEAR PART NO. ::\)CTORY PART CHINESE NAME English Name QTY
® PAD125-1F-B-001  |15602010000 KRB Engine assembly 1
® PAD125-1F-B-002 15602020000 AL Carburetor 1
® PAD125-1F-B-003  |GBT6187M801 [ AAHEAATHHIXIEEE  [Nut, flanged locking 1
@) PAD125-1F-B-004  |GB5787MS811501 |75 Ak 4 iR Bolt flanged 1
® PAD125-1F-B-005  |15602010500 B intake manifold 1
® PAD125-1F-B-006  |15602050000 (GRS 1
@ PAD125-1F-B-007  |15602050000 S Insulation mat, Upper&Down seal 1
PAD125-1F-B-008  |15602050000 YA 1
©) PAD125-1F-B-009  [GB5787M62001 |75 fvk==HIIEE Bolt flanged 2
PAD125-1F-B-010  [GB5787M810501 |75k =R Bolt flanged 1
a PAD125-1F-B-011  |GBT6187M801 7N AU 2 T R R Nut, flanged locking 1
®@ PAD125-1F-B-012  [GBT5782M62301 |75 ffkigte Bolt 1
® PAD125-1F-B-013  |GBT6177M601 VAV keIl = KL 3Es Nut, flanged locking 2




318

3. Transmission System

FACTORY PART

NO. ICEBEAR PART NO. NO. CHINESE NAME English Name QTY
® PAD125-1F-C-001  [15603070000 LR SR Chain assembly 1
®-2 PAD125-1F-C-002  [15603070200 HH A, RN, &R |Connctor 1
® PAD125-1F-C-003  [15603010000 Ja Rear sprocket 1
® PAD125-1F-C-004  [15603030000 /N AR A Minor spocket assembly 1
@ PAD125-1F—-C-005 15603040000 SR, ik Chain roller assy 1
® PAD125-1F-C-006  |15603040001 SHE GEEBO chain plate guide 1
® PAD125-1F-C-007  [15603010100 R R Spocket lock plates 2
@) PAD125-1F-C-008  |GBT5782M82501 |7~ fiskigtt: Bolt 4
® PAD125-1F-C-009  |GBT97. 1801 P2 ] Flat washer 2
© PAD125-1F-C-010 GBT93801 A Lock washer 3
PAD125-1F-C-011  [GBT70. 1M82001 |/ /N Fhgts: Bolt 2
a PAD125-1F-C-012  [15603060000 EERiE Chain guide 1
® PAD125-1F-C-013  |15603080000 (RS Spacer 1
® PAD125-1F-C-014  [15603090000 BRSL IR Nut 1
PAD125-1F-C-015  |15603040100 SRS Chain roller spacer 1
® PAD125-1F-C-016  |GB5787M85501  |/SFikATHIRHE Bolt flanged 1
PAD125-1F-C-017 |GB823-85 +7 3k 2
@) PAD125-1F-C-018  |GBT97. 1801 -4 ] Flat washer 2




3-1. Transmission System Assembly

NO. ICEBEAR PART NO. :L:)CTORY PART CHINESE NAME English Name QTY
@) PAD125-1F-D-001  [15603080000 [IEEERSYD Rim assy front 1
®-1 PAD125-1F-D-002  |15603080100 HIACAMIG Front tire 1
-2 PAD125-1F-D-003  [15603080200 ki Front rim 1
®-3 PAD125-1F-D-004  |15603080300 A A G Front inner tube 1
O-4 PAD125-1F-D-005  |15603080400 ko Protector band 1
@) PAD125-1F-D-006  |15603090000 SRR S Rim assy. rear 1
@-1 PAD125-1F-D-007  [15603090100 Jakeo i Rear tire 1
©@-2 PAD125-1F-D-008  |15603090200 g Rear rim 1
©@-3 PAD125-1F-D-009  [15603090300 Ja¥ M ia Front inner tube 1
©-4 PAD125-1F-D-010  |15603090400 o Protector band 1
® PAD125-1F-D-011  |15603100000 A Front axle 1
@ PAD125-1F-D-012  |15603110000 Ja ke Rear axle 1
® PAD125-1F-D-013  [GBT6187M1201 |/~ Ak 4 1H 8 K ig R} Nut flanged locking 1
® PAD125-1F-D-014  |15603130000 (IR E=S Front axle spacer LH 1
@ PAD125-1F-D-015  |15603140000 GIEEE RS Front axle spacer RH 1
® PAD125-1F-D-016  |15603150000 Jake e Rear axle spacer LH 1
©) PAD125-1F-D-017  |15603160000 RS Rear axle spacer RH 1
PAD125-1F-D-018  [15603120000 PR Chain adjuster 2




=0

O —0
Ll

4. Fuel Supply System
FACTORY PART .

NO. ICEBEAR PART NO. NO. CHINESE NAME English Name QTY
©) PAD125-1F-E-001  |15604010000-1  |Jh4H Fuel tank, Iron 1
@) PAD125-1F-E-002  |15604020000-1 [Jhi4f 55 Fuel tank cap 1
® PAD125-1F-E-003  [15604030000-1  [J4ETF% Pet-cock fuel 1
@ PAD125-1F-E-004  |15604010100 S Rubber washer 2
® PAD125-1F-E-005  |GB5787M62001  |/NfHiF 4 g Bolt flanged 2
® PAD125-1F-E-006  |15604040200 TR Fuel hose clamp 4
@) PAD125-1F-E-007  [15604040100-1 |%’<I® 1
® PAD125-1F-E-008  |15604010100 S Rubber washer 2
©) PAD125-1F-E-009  |15604010200 THIE T-flanged spacer 2
PAD125-1F-E-010  |15604060000 Vit e Fuel filter 2
1 PAD125-1F-E-011  [15604040300 L Upper fuel hose 1
©@ PAD125-1F-E-012  [15604040400 E lower fuel hose 1
® PAD125-1F-E-013  |GB5787M62001 |/ Ak 2l ke Bolt flanged 2
PAD125-1F-E-014  |GBT6177M601 AR LT A PR Nut, flanged locking 2




5. Steering System

NO. ICEBEAR PART NO. :?)CTORY PART CHINESE NAME English Name QTY
©) PAD125-1F-F-001  [15605080000 77 A48 Handle bar 1
® PAD125-1F-F-002  [15605010100 R Top triple clamp 1
® PAD125-1F-F-003  |15605010200 NI Bottom triple clamp 1
@ PAD125-1F-F-004  [15605050000 J7 1A Steering stem 1
® PAD125-1F-F-005  |156051300L0 VoW SE i wE= left & right hand grip 1
® PAD125-1F-F-006  [15605210100 TR S Top needle bearing assy 1
@) PAD125-1F-F-007  |15605020000 77 a4 i Foam padding 1
® PAD125-1F-F-008  |15605170100 AR bR sk Top & Bottom handle bar riser 2
PAD125-1F-F-009 15605180000 HEEE Steering stem top nut 1
a PAD125-1F-F-010  [15605190000 KPR Flat washer 1
®@ PAD125-1F-F-011  [15905200000 BB} lock nut 1
® PAD125-1F-F-012  |GBT70. IM810401 |4/~ frigts: Bolt 4
PAD125-1F-F-013  [GBT6187M801 IS FRIE 2L TH AN R B Nut flanged locking 4
® PAD125-1F-F-014  |GBT70. IM81701 |P/Nfrigts: Bolt 4
PAD125-1F-F-015  |GBT70. IM81501 |P/Nfrigt: Bolt 2
@ PAD125-1F-F-016  |GBT93801 14 ] Lock washer 2




6. Braking System

NO. ICEBEAR PART NO. :::TTORY PART CHINESE NAME English Name QTY
©) PAD125-1F-G-001  [15606010500~1 | Fi AR Ak Ak Brake assy with brake front 1
-1 PAD125-1F-G-002  [15606010500 IR B e A Brake pad assy front 1
® PAD125-1F-G-003 15606020500-1 | J& A A =L Brake assy with brake rear 1
@-2 PAD125-1F-G-004  |15606020500 e BRI B e P Brake pad assy rear 1
® PAD125-1F-G-005  [15606010200 AR Front brake disc 1
@ PAD125-1F-G-006  |15606010300 JE R Rear brake disc 1
® PAD125-1F-G-007  |15606012700 WEFR Clamp hose 3
® PAD125-1F-G-008  |GBT70. IM61201 |P/N A ftkigfs Bolt 3
PAD125-1F-G-009  [15606040000 BN Pin rod 1
® PAD125-1F-G-010  |15606070000 T 5 [ e A Bolt 4
PAD125-1F-G-011  |15608160000 FF 4 Cotter pin 1
® PAD125-1F-G-012  |GBT97. 1801M14 | FH:fE Flat Washers 1




7. Intake & Exhaust System
FACTORY PART

NO. ICEBEAR PART NO. NO. CHINESE NAME English Name QTY
©) PAD125-1F-H-001 (21290000 HE AR E Alloy muffler 1
® PAD125-1F-H-002 21380000 HERETRA Exhaust pipe with anti—iron cover 1
® PAD125-1F-H-003  |21380000-1 HE R EERE Connection clamp 1
@ PAD125-1F-H-004 R 1
5 PAD 125 1FH-005 21380000-2 S Muffler Clamp .
® PADI25-1F-H-006 | 049100 TSR Air filter 1
@ PAD125-1F-H-007 IR R Air filter Clamp 1
® PAD125-1F-H-008  |15607011400 B Seal exhaust 1
©) PAD125-1F-H-009  |GBT923M601 i ME R Muffler screws 2
PAD125-1F-H-010  |GBT70. IM61201 [PI/NfafdSkigsse Bolt flanged 1
@ PAD125-1F-H-011 15607100000 LT Strapping tape 2




8. Frame & Accessories

FACTORY PART
NO. ICEBEAR PART NO. NO. CHINESE NAME English Name QTY
©) PAD125-1F-1-001  |156080300L0 1 Foot peg left 1
® PAD125-1F-1-002 156080300R0 7 Foot peg right 1
® PAD125-1F-1-003 GBT97. 1M801 P34 Flat washer 4
@ PAD125-1F-1-004  |GBT70. 1M82001 [P/~ A bk [ A% 3k Bolt 4
® PAD125-1F-1-005  |GBT93M801 L Lock washer 4
® PAD125-1F-1-006  |15608010000 EER Frame 1
@ PAD125-1F-1-007 GBT97. 1IM1401 P34 Flat washer 1
PAD125-1F-1-008 15608160000 pannk:cl Cotter pin 1
© PAD125-1F-1-009  |15608100100 X i d Swingarm dustproof 2
PAD125-1F-1-010  |15608140000 A 4 B AR Rl 47 Main kick stand spring 1
) PAD125-1F-1-011  |15608170000-1 |®j#[a]f % 1
@) PAD125-1F-1-012  |15608170000 R Single Stand 1
(®) PAD125-1F-1-013  |15608150000 FZE AR Brake pedal 1
(14) PAD125-1F-1-014  |GBT97. IM1401  [F#ApE Flat washer 1
(15 PAD125-1F-1-015  [15608170000-1  |BA$¥Hhfrigie 1
(i6) PAD125-1F-1-016  |GBT6187M801 INFRVE 2 T SRR B Nut flanged locking 2
(@) PAD125-1F-1-017  |GBT93M801 L Lock washer 2
PAD125-1F-1-018  [GBT70. IM82001 |7 g Ak Bolt 2
PAD125-1F-1-019  [GB578701 N AR TS Bolt flanged 2
PAD125-1F-1-020  |15608050100 Ja 1R 2 Tail bracket rubber plug 2
@ PAD125-1F-1-021  |15608090000 GRS Spacer 2
@ PAD125-1F-1-022  |15608040000 R T2E Engine mount bracket 1
23 PAD125-1F-1-023  |15608110000 RENHLY IR Engine plate cover 1
24 PAD125-1F-1-024  |15608110000 D s T 3 2
® PAD125-1F-1-025  |15608110000—1 |JAI#HR &4 %h 2
PAD125-1F-1-026 15608110000-2 |JF 144 2
@ PAD125-1F-1-027  |15608110000-3 |4/ AANERIERE 2
PAD125-1F-1-028  |15608110000—4 |4/ AANFEENIRRE 2
29 PAD125-1F-1-029  |15608090000 GRS Spacer 2
30 PAD125-1F-1-030 | 15608080000 LIS Bearing 2
31 PAD125-1F-1-031 15608020000 Ja X Swing arm 1
32 PAD125-1F-1-032  |GBT6187M1201 [/NAZE LW KIZR} Nut flanged locking 1
33 PAD125-1F-1-033  |15608100000 P X A Swingarm axle 1
35 PAD125-1F-1-034  |15608050000 e Footrest support 1

0




9. Electric System

FACTORY PART
NO. ICEBEAR PART NO. NO. CHINESE NAME English Name QTY
@ PAD125-1F-J-001 15609010000 L HLAR Wiring harness 1
@) PAD125-1F-J-002  [15609010000-1 | Hith Battery 1
® PAD125-1F-J-003  |15609010000-2  |&Ei/&Ef0 Ignition coil plug 1
@ PAD125-1F-J-004  |15609040000 JEK T I Kill switch assembly 1
® PAD125-1F-J-005  |15609010000-3  |#&ifigs Rectifier 1
® PAD125-1F-J-006  [15609030000 FK A Ignition coil assembly 1
@ PAD125-1F-J-007  [15609010000-4 |BE#ITF L E K Start switch 1
PAD125-1F-J-008  [15609010000-5 | H 74 Electric lock 1
9 PAD125-1F-J-009  [15609010000-6  |F[ 74 %48 Electric lock Bracket 1
PAD125-1F-J-010  [15609010000-7  |4kra%e Relay 1
(@) PAD125-1F-J-011  [15609050000 fLaty Strapping tape 5
® PAD125-1F-J-012  |GBT6187M601 NAVEZ B AR E L) Hexagon flange locknut 1
® PAD125-1F-J-013  |GBT6187M601W AN F R L B iR AR Hexagon flange anti-bolt 1
PAD125-1F-J-014  |GBT6187M601W AN F R L B iR AR Hexagon flange anti-bolt 1
@ PAD125-1F-]-015 GBT6187NM601 7SN S A Hexagon socket head bolt 1
PAD125-1F-J-016  [15609010000-2  |FHJfEF4s Battery strap 1

10

510 10T




11

10, Covering Parts

NO. ICEBEAR PART NO. ;’L:)CTORY PART CHINESE NAME English Name QTY
©) PAD125-1F-K-001  [15610010000 A Seat 1
@) PAD125-1F-K-002  [15610020000 HIYEtR Front fender 1
® PAD125-1F-K-003  [15610030000 e AR Fairing fuel tank LH 1
@ PAD125-1F-K-004  [15610040000 AR Fairing fuel tank RH 1
® PAD125-1F-K-005  [15610050000 e Ja iR Fairing fuel tank LH 1
® PAD125-1F-K-006  [15610060000 HETR Fairing fuel tank RH 1
@ PAD125-1F-K-007  [15610070000 JEHIR Rear fender 1
PAD125-1F-K-008  |15610080000 AT TR Number plate 1
® PAD125-1F-K-009  |GB5787M61201  |/N ik A Tmigifs Bolt flanged 9
PAD125-1F-K-010  |GBT845-19853801 + 4%k H W R4T Bolt 8
a PAD125-1F-K-011  [GBT6187M601 7N FA T 2 TH B R R B Nut flanged locking 4
® PAD125-1F-K-012  |GBT845-1985312(|+ 4%k H W IR4T Bolt 2
PAD125-1F-K-013  [15610100000 TRIE T-flanged spacer 2

81T




12

11, Operation System

FACTORY PART

NO. ICEBEAR PART NO. |\ o CHINESE NAME English Name QTY
@ 15611010000 1128 Throttle cable 1
@) 15611010100 S Throttle base 1
12. Decals Kits
FACTORY PART ]
NO. ICEBEAR PART NO. |\ o CHINESE NAME English Name QTY
@ PAD125-1F-1L-001  |15611030100 PAD125-1 B5ta4250b7E [PAD125-1 Blue decals kits 1
@ PAD125-1F-1L-002  [15611030101 PAD125%% Pifs 507k |PAD125-1 Black Green decals kits 1




E-1  RESLAH & KLk Cylinder Head & Cylinder Body
FACTORY PART _

NO. ICEBEAR PART NO. |~ CHINESE NAME English Name Q1Y
1 PAD125-1F-E-A-001 ALk ER A Cylinder head assy 1
9 PAD125-1F-E-A—002 KAEZE (ATRTC) Spark plug 1
3 |PADI25-1F-E-A-003 TR ORBRTENO XTI bl e-headed bolt M6X 35 2
4 PAD125-1F-E—-A-004 HEFM6 X 23 Bolt M6X23 1
5 PAD125-1F-E-A-005 AELELEHRAHE Gasket 1
6 PAD125-1F-E-A-006 il & Bushing 1

4 R
7 PAD125-1F-E-A-007 flﬂgi/l”*f ¢9x e Ring9X & 11.7X1.5 1
¥ 3B 46 Y
8 PAD125-1F-E-A-008 ﬁ ) C I i 8 5 Washer 1
T KA %+ B o 14.5 _
9 PAD125-1F-E-A-009 15 5%2.4 Ring & 14.5X & 18. 5X2. 4 1
10 |PAD125-1F-E-A-010 ﬁ“% PBXPT2XI | ating Pind8X &7.2X 14 2
11 |PADI25-1F-E-A—011 ST Cylinder body 1
12 |PAD125-1F-E-A-012 R OB A S L 2R cating Pind8X &7.2X12 2
I AR % ) 11.5 .
13 |PAD125-1F-E-A-013 b 1n oo 4 Ringd11.5X & 15.7X2. 4 1
14 PAD125-1F-E-A-014 AT R d Gasket 1
15  |PAD125-1F-E-A-015 BEFRME X 30 Bolt M6X 30 1

13

13 W




14

E-2  SEksd & #S®  Cylinder Head Cover & Intake Pipe
FACTORY PART ]

NO. ICEBEAR PART NO. |\ o CHINESE NAME English Name QTY
1 PAD125-1F-E-B-001 AL Sk A2 55 Left cylinder head cover 1
2 PAD125-1F-E-B-002 AT Sk A ) 55 2 e 4R Gasket 1
3 PAD125-1F-E-B-003 SRk Valve cover 2
4 |PADI125-1F-E-B-004 U TROPE® 305X O-ring ¢ 30. 8X3. 2 2
5 PAD125-1F-E-B-005 AL Sk T 5 9 4 Gasket 1
6 PAD125-1F-E-B-006 AT Cylinder head cover 1
7 PAD125-1F-E-B-007 b7 Washet & 7 3
8 PAD125-1F-E-B-008 TR EIMT Nut M7 4
9 PAD125-1F-E-B-009 i H5 ] D 7 Washer @7 1
10 PAD125-1F-E-B-010 B2 H4M6 X 20 Blot M6X 20 2
11 PAD125-1F-E-B-011 BEAEME X 110 Blot M6X110 1
12 PAD125-1F-E-B-012 R $ 6. 2 Washer ¢ 6. 2 1
13 PAD125-1F-E-B-013 SEELAM S A Right cylinder head cover 1
14 PAD125-1F-E-B-014 AT S AT ) 55 25 A B Gasket 1
15 PAD125-1F-E-B-015 HERE A Gasket 1
16 PAD125-1F-E-B-016 A Inlet piece 1
17 PAD125-1F-E-B-017 PEAEM6 X 25 Blot M6X 25 2
18 PAD125-1F-E-B-018 PEAEM6 X 45 Blot M6X45 1

A= A8 0T
19 PAD125-1F-E-B-019 ;ﬁ; HOEIE & 25. 4 O-rringd & 25.4X2.5 1
20 PAD125-1F-E-B-020 K78 2% R A H Gasket 1
21 PAD125-1F-E-B-021 BZAEM6 X 22 Blot M6X 22 1

14 W




15

E-3  ¥Hh & S]] Camshaft & Valve
FACTORY PART .
NO. ICEBEAR PART NO. NO CHINESE NAME English Name QTY
1 PAD125-1F-E-C-001 HEST Exhaust valve 1
2 PAD125-1F-E-C-002 AT Inlet valve 1
3 PAD125-1F-E-C-003 P EHE 0il guard comp 2
4 PAD125-1F-E-C-004 A B Outer spring valve seat 2
5 PAD125-1F-E-C-005 ) ) _ AT T4 Outer spring 2
P A A S
6 PAD125-1F-E-C-006 AT Inner spring 2
7 PAD125-1F-E-C-007 ARE 5920 Spring seat valve 2
8 PAD125-1F-E-C-008 SR Lock plales 4
9 PAD125-1F-E-C-009 KIMEEAE Rocker arm 2
10 PAD125-1F-E-C-010 SITRE T Rocker shaft 2
11 PAD125-1F-E-C-011 A HhZH A Camshaft 1
12 PAD125-1F-E-C-012 ik R 41 A Decompression valve 1

15 W




16

E-4 IEBREE%K & R'ESBEME Timing Chain & Tensioner
FACTORY PART ]

NO. ICEBEAR PART NO. |\ CHINESE NAME English Name QTY
1 PAD125-1F-E-D-001 104221 BTk R Tension arm 1
2 PAD125-1F-E-D-002 | 104204 Bk BIR R Tension wheel 1
3 PAD125-1F-E-D-003|104150 IER A Timing chain 1
4 PAD125-1F-E-D-004 [104101 1ERT M BN 4 Timing Driven Sprocket 1
5 PAD125-1F-E-D-005 |104205 S IR Rolling wheel 1
6 PAD125-1F-E-D-006 |GB/T5783 TEMHEAEM5 X 12 Bolt M5X 12 3
7 |PAD125-1F-E-D-007[116109-050 [T T IEEALOAEE Washer @8 2
8 PAD125-1F-E-D-008 | 104206 B 2% 5 ) IR R S il Pin shaft 1
9 PAD125-1F-E-D-009 B Sk LIRS Chain Wheel Support 1
10 PAD125-1F-E-D-010 N 7S Ff BB M6 X 28 Bolt M6X28 1
11 PAD125-1F-E-D-011 RS TR B Bolt 1
12 PAD125-1F-E-D-012 BEHIE R Bolt 1
13 PAD125-1F-E-D-013 IR E b 14 Washer ¢ 14 1
14 PAD125-1F-E-D-014 PSR ST Soring 1
15 PAD125-1F-E-D-015 FEAIK B AE Tensioner comp 1
16 PAD125-1F-E-D-016 P b 6. 2 Washer & 6. 2 1
17 PAD125-1F-E-D-017 PEHEN6 X 16 Bolt M6X 16 1

016 W




17

E-5 Ami#hfHsE Right Crankcase Cover
R,
1,
4,
FACTORY PART ]

NO. ICEBEAR PART NO. |\ o CHINESE NAME English Name QTY
1 PAD125-1F-E-E-001 VRN 0il ruler 1
2 |PADI25-1F-E-E-002 VLR DD IR @ 18 O-ring & 18X 3.5 1
3 PAD125-1F-E-E-003 A R AS o Gasket 1
4 PAD125-1F-E-E-004 ENLEE d8X 12 Locating ping ¢ 8X 12 2
5 PAD125-1F-E-E-005 A BT Clutch lifter 1
6 PAD125-1F-E-E-006 AR FEMS Regulation bolt M8 1
7 PAD125-1F-E-E-007 A Bl A 5 Right crankcase cover 1

PAD125-1F-E-E-008 P28 X 80 Blot M8X 80 2

PAD125-1F-E-E-009 15 k28 3k Clamp 1
10 PAD125-1F-E-E-010 A TIEAROFEE & 7 X 2 O-ring OJZHE & 7X2 1
11 PAD125-1F-E-E-011 R R A T A Washer 1
12 PAD125-1F-E-E-012 R MR RS Nut M8 1
13 PAD125-1F-E-E-013 PEAEM6 X 65 Blot M6X65 1
14 PAD125-1F-E-E-014 P2 HEM6 X 40 Blot M6X 40 5

0 AES

15 PAD125-1F-E-E-015 %ﬁfiﬁﬂf H O 137X 0il seal ®13.7X d24X5 1
16 PAD125-1F-E-E-016 A B RS Right decorative cover 1
17 PAD125-1F-E-E-017 PEHEN6 X 16 Blot M6X 16 3
18 PAD125-1F-E-E-018 Bl REA 0il ruler comp 1
19 |PADI25-1F-E-E-019 Viek 7K HK 101410 Needle roller bearing 1

(UI1N1A10)

17T W




18

E-6 BA&#: Clutch

NO. ICEBEAR PART NO. ;ZCTORY PART | CHINESE NAME English Name QTY
1 PAD125-1F-E-F-001 e Ny Clutch assy 1
2 PAD125-1F-E-F-002 3 P Circlip 1
3 PAD125-1F-E-F-003 MR Clutch plank 1
4 PAD125-1F-E-F-004 B EERE Rub slice 2
5 PAD125-1F-E-F-005 MBI JEEHE Steel slice 1
6 PAD125-1F-E-F-006 TR Clutch plank 1
7 PAD125-1F-E-F-007 73 BB Spring 4
8 PAD125-1F-E-F-008 ELEE Centering sleeve 1
9 PAD125-1F-E-F-009 W EH A Gear sets 1
10 PAD125-1F-E-F-010 HaaTEHAS Clutch balance 1
11 PAD125-1F-E-F-011 B Ao Spring 4
12 PAD125-1F-E-F-012 EERAE Clutch driving disk 1
13 PAD125-1F-E-F-013 26 B [ E B Fixed ring 1
14 PAD125-1F-E-F-014 B RS Clutch ouside cover 1
15 PAD125-1F-E-F-015 I B Spring 4
16 PAD125-1F-E-F-016 g Washer 4
17 PAD125-1F-E-F-017 BEETM6 X 16 Screw M6X 16 4
18 PAD125-1F-E-F-018 1R H Lock washer 1
19 PAD125-1F-E-F-019 TET 2 Washer 1
20 PAD125-1F-E-F-020 [53]  RF Nut 1
21 PAD125-1F-E-F-021 Uity i 2 Gasket 1
22 PAD125-1F-E-F-022 AR Clutch cover 1
23 PAD125-1F-E-F-023 BEETM5 X 10 Screw M5X10 4
24 PAD125-1F-E-F-024 Hh A& 6000 Bearing (6000) 1
25 PAD125-1F-E-F-025 rhEe R A Cam disk 1
26 PAD125-1F-E-F-026 T Spring 1
27 PAD125-1F-E-F-027 SRR e 0il guide pipe 1
28 PAD125-1F-E-F-028 PlE o 17 Circipd 17 1
29 PAD125-1F-E-F-029 Mk A Driven gear 1
30 PAD125-1F-E-F-030 Bt Primary driving gear 1
31 PAD125-1F-E-F-031 FENEHNE Gear sets 1

18 W




19

E-7 ZAmi#hfHs & WEHEAHL Left Crankcase Cover & Magneto
NO. ICEBEAR PART NO. ;‘(\)C.TORY PART | CHINESE NAME English Name QTY
1 PAD125-1F-E-G-001 Tk LA 1 Rotor assy, magneto 1
2 PAD125-1F-E-G-002 M6 X 16 Bolt M6X 16 2
3 PAD125-1F-E-G-003 T P HLBRBEM10 X 1. 25 Nut M10X1. 25 1
4 PAD125-1F-E-G-004 Tk L 7 Stator assy, magneto 1
5 PAD125-1F-E-G-005 B2 FEM5 X 16 Bolt M5X 16 2
6 PAD125-1F-E-G-006 SENLES d8X 12 Locating pind8X12 2
7 PAD125-1F-E-G-007 7 th A AR T 5 A B 2 Gasket 1
8 PAD125-1F-E-G—-008 e W FE AT 5 Left crankcase front cover 1
9 PAD125-1F-E-G-009 B FEM6 X 32 Bolt M6X32 2
10 PAD125-1F-E-G-010 fj“wm@ b2t Ax O-ring $27.4X2. 4 1
11 PAD125-1F-E-G-011 KARAL G Checking cover (big) 1
12 PAD125-1F-E-G-012 M6 X 50 Bolt M6X50 2
13 PAD125-1F-E-G-013 7 A i Left crankcase rear cover 1
14 PAD125-1F-E-G-014 HEFEM6 X 28 Blot M6X28 2
15 PAD125-1F-E-G-015 o574 Press plank 1
16 PAD125-1F-E-G-016 BZFEM6 X 16 Blot M6X 16 1
17 PAD125-1F-E-G-017 NMIALER Checking cover (small) 1
18 PAD125-1FE-G-018 /NARFCOTE R & 13. 8 X O-ring & 13.8X2. 5 )

2 R

19 W




E-8 Hifif & HLIHZE Crankcase & Oil Pump
FACTORY PART ]

NO. ICEBEAR PART NO. |\ CHINESE NAME English Name QTY
1 PAD125-1F-E-H-001 WM A & 0il pump 1
2 PAD125-1F-E-H-002 JEAEM6 X 40 Bolt M6X40 2
3 PAD125-1F-E-H-003 BEARM6 X 35 Bolt M6X35 1
4 PAD125-1F-E-H-004 TELIHE & 8X 12 Locating pin ¢8X12 2
5 PAD125-1F-E-H-005 LI 2 2 ) 4 Gasket 1
6 PAD125-1F-E-H-006 A i R A A Right creakcase comp 1
7 PAD125-1F-E-H-007 ENIEE ¢ 10X 14 Locating pind 10X 14 2
8 PAD125-1F-E-H-008 it 2l A 2 4 Gasket 1
9 PAD125-1F-E-H-009 BAE R Spring card 1
10 PAD125-1F-E-H-010 WA RE Tube, over flow 1
11 PAD125-1F-E-H-011 BEARM6 X 60 Bolt M6X60 2
12 PAD125-1F-E-H-012 gk Clamp 1
13 PAD125-1F-E-H-013 BEARM6 X 50 Bolt M6X50 1
14 PAD125-1F-E-H-014 HZHENE X 65 Bolt M6X65 4
15 |PADI25-1F-E-H-015 PEAME T2 011 seal ¢ 116X 924X 10 1
16 PAD125-1F-E-H-016 i 91t I Clamp 1
17 PAD125—-1F-E-H-017 I AR S Left crankcase comp 1
18 PAD125-1F-E-H-018 JBHIER T & 12 Washet & 12 1
19 PAD125-1F-E-H-019 JSCHT WE A Put oil bolt 1
20 PAD125-1F-E-H-020 XL A A Double-headed bolt-A 2
21 PAD125-1F-E-H-021 XKD Double-headed bolt-B 2
22 PAD125-1F-E-H-022 HILyH I g Y 28 & 0il mesh screen comp 1

20

20 I




21

E-9 HWNETEHMY & TEFE  Crankshaft & Piston
FACTORY PART ]

NO. ICEBEAR PART NO. |\ CHINESE NAME English Name QTY
1 PAD125-1F-E-1-001 A 2 AT A Crankshaft and connecting rod 1
2 PAD125-1F-E-1-002 & 6304 Bearing (6304) 2
3 PAD125-1F-E-1-003 A Sl K Needle roller bearing 1
4 PAD125-1F-E-1-004 EAT Connecting rod 1
5 PAD125-1F-E-1-005 HAAA B 2H & Crank pin 1
6 PAD125-1F-E-1-006 1 AR Right crankshaft 1
7 PAD125-1F-E-1-007 7t B AR Left crankshaft 1
8 PAD125-1F-E-1-008 > 5 Semi—Circular key 1
9 PAD125—-1F-E-1-009 IEN EahEEEe Timing driving sprocket 1
10 PAD125-1F-E-1-010 15 FE AR 7 P Circlip 2
11 PAD125-1F-E-1-011 5 ZE Piston 1
12 PAD125-1F-E-1-012 T ZERY Piston pin 1
13 PAD125-1F-E-1-013 IHENAE Piston ring comp 1

21 W




22

FEFHIH  Transmission Organization

FACTORY PART ]
NO. ICEBEAR PART NO. |\ CHINESE NAME English Name QTY
1 PAD125-1F-E-J-001 FlEnEIges Transmission countershaft 1
2 |PADI25-1F-E-J-002 APANIL TR O 1301 yasher 0.13.5X 026X0. 5 1
3 PAD125-1F-E-J-003 FH fy5 Spring 1
4 PAD125-1F-E-J-004 FR 2R Limit plank 1
5 PAD125-1F-E-]J-005 BNt DU RS 5 4ft countershaft 1
6 |PADI25-1F-E-J-006 e AR e Washer ¢20. 2X ¢ 27X 1 1
7 PAD125-1F-E-J-007 Bl = A4 3ft countershaft 1
8 PAD125-1F-E-J-008 Te 2 T Washer 3
9 PAD125-1F-E-J-009 UM & 15.5 Circlip® 15.5 4
10 PAD125-1F-E-J-010 Bl — AR 2ft countershaft 1
11 PAD125-1F-E-J-011 Tek i 11 Washer 1
12 PAD125-1F-E-J-012 ElEeEES Sleeve 1
13 PAD125-1F-E-J-013 Bl — R4 1ft countershaft 1
14 PAD125-1F-E-J-014 HEE G 17X d23X1 Washer & 17X 23X 1 1
15 PAD125-1F-E-J-015 FEShE Countershaft 1
16 PAD125-1F-E-J-016 K 6203 Bearing (6203) 2
17 |PADI25-1F-E-J-017 R @ LA 6 0il seal d 17X $29X5 1
18 PAD125-1F-E-J-018 EBhEER Driving sprocket 1
19 PAD125-1F-E-J-019 EBNBER[E B R Locating plate 1
20 PAD125-1F-E-]-020 HEFEM6 X 8 Bolt M6X8 2
21 PAD125-1F-E-J-021 & 6001 Bearing (6001) 1
22 PAD125-1F-E-]-022 EHhERE Transmission mainshaft 1
23 PAD125-1F-E-]-023 &5 F 5l Mainshaft 1
24 PAD125-1F-E-J-024 T RS 2ft mainshaft 1
25 PAD125-1F-E-J-025 T =R 3ft mainshaft 1
26 PAD125-1F-E-J-026 = il PO R 7 4ft mainshaft 1
27 PAD125-1F-E-J-027 6201 Bearing (6201) 1

22 T




23

E-11 #&zh#l Start Shaft
FACTORY PART .

NO. ICEBEAR PART NO. NO. CHINESE NAME English Name QTY
1 PAD125-1F-E-K-001 2 R A4 Start shaft assy 1
2 PAD125-1F-E-K-002 FL Bl Start shaft 1
3 PAD125-1F-E-K-003 FeE A5 Starting sproket 1
4 PAD125-1F-E-K-004 KIBE $20.2X » 27 Washer ¢ 20.2X ¢ 27X 1 1
5 PAD125-1F-E-K-005 FRAOZI4PE & 18.5 Circlipd18.5 2
6 PAD125-1F-E-K-006 AL RS Staring ratchet 1
7 PAD125-1F-E-K-007 JBE Y e Spring 1
8 PAD125-1F-E-K-008 /NEEE & 17.2X b 24 Washer ¢ 17.2X ¢ 24X 1 1
9 PAD125-1F-E-K-009 L 2 L Spring block 1
10 PAD125-1F-E-K-010 HIIE Start spring 1
11 PAD125-1F-E-K-011 FRAZ34FE & 15.5 Circlip¢15.5 1
12 PAD125-1F-E-K-012 L)) T A Start stroke 1

23 W




24

E-12

MM  Gearshift Organization

NO.

ICEBEAR PART NO.

FACTORY PART
NO.

CHINESE NAME

English Name

QTY

1 PAD125-1F-E-L-001 AR s A AR B Spring 1
2 PAD125-1F-E-L-002 AR e S Fixing plate comp 1
3 PAD125-1F-E-L-003 AR S Gearshif drum comp 1
4 PAD125-1F-E-1.-004 BZETM6 X 16 Screw M6X 16 1
5 PAD125-1F-E-L-005 TR Shift plate 1
6 PAD125-1F-E-L-006 TR YRR EA A Pin 2
7 PAD125-1F-E-L-007 LB SRR E A AT Pin 5
8 PAD125-1F-E-L—-008 P rs A 38 X Right shift fork 1
9 PAD125-1F-E-L-009 LA IR X Left shift fork 1
10 PAD125-1F-E-L-010 AP Gearshif drum 1
11 PAD125-1F-E-L-011 Ak Guide pin 2
12 PAD125-1F-E-L-012 L e Clamp 2
13 PAD125—-1F-E-1.-013 A5 55 o fioh S Contact washer 1
14 PAD125-1F-E-1-014 BZAEM6 X 16 Blot M6X 16 1
15 PAD125-1F-E-L-015 DA TN Gear indication comp 1
16 PAD125-1F-E-L-016 Al Bh o ) P 2 Washer 1
17 PAD125-1F-E-L-017 OB & 14X 1.7 O-ring ®14X1.7 1
18 PAD125-1F-E-L-018 B4 BT I AR Press plate 1
19 PAD125-1F-E-L-019 PEAEM6 X 12 Blot M6X 12 1
20 PAD125-1F-E-L-020 PR B A Gearshift pedal 1
21 PAD125-1F-E-L-021 4 5 A7 WA Pixing bolt 1
29 PAD125-1F-E-1.-022 W kY b 314 Gearshift shaft assy 1
23 PAD125-1F-E-L-023 = RA- Spring 1
24 PAD125-1F-E-L-024 PR A Shift arm 1
25 PAD125-1F-E-L-025 RSN Spring 1
26 PAD125-1F-E-L-026 A4 il Gearshift shaft 1
27 PAD125-1F-E-L-027 R AT A S Stick shift 1
28 PAD125-1F-E-L-028 R4 B oA Stalls display comp 1

24 T




25

E-13

FENEANL Starting Motor

FACTORY PART

NO. ICEBEAR PART NO. No CHINESE NAME English Name QTY
1 PAD125-1F-E-M-001 ) LA Starting motor 1
2 PAD125-1F-E-M-002 OB $8.8X1.9 O0-ring®5.8X1.9 2
3 PAD125-1F-E-M-003 EAE d8X 12 Locating pind8X12 2
4 PAD125-1F-E-M-004 HC A HEL S R A B Geaket 1
5 PAD125-1F-E-M-005 BEFEM6 X 32 Blot M6X32 2
6 PAD125-1F-E-M-006 BEFEM6 X 105 Blot M6X105 1
7 PAD125-1F-E-M-007 R 9 6. 2 Washer &6.2 1
8 PAD125-1F-E-M-008 BEAEM6 X 35 Blot M6X35 1
9 PAD125-1F-E-M-009 B2 M6 X 30 Blot M6X 30 1
10 PAD125-1F-E-M-010 B 2% S AR Oriented plate 1
11 PAD125-1F-E-M-011 Bl 2% ik AR Tension plate 1
12 PAD125-1F-E-M-012 FEh o Starting chain 1
13 PAD125-1F-E-M-013 s KR A& Starting sprocket comp 1
14 PAD125-1F-E-M-014 BlEES JRAR Press plank 1
15 PAD125-1F-E-M-015 BEAEM6 X 12 Blot M6X12 1
N
16 |PADI25-1F-E-M-016 g’ﬁi@f HOIB9X @l ) 1018.9% $30X5 1
ol F o &
17 |PADI25-1F-E-M-017 ﬁfﬁ‘m HO30X 0 1) a1 $30X ¢ 42X4.5 1
18 PAD125—-1F-E-M-018 Ao LS e Startar motor bracket 1
19 PAD125-1F-E-M-019 A0 ¢ 107 X2 0-ring ¢ 107 X2 1
20 PAD125-1F-E-M-020 AR Tie 1
21 PAD125-1F-E-M-021 B R Clamp 1

25 T




